P

MOTOR LC4

ENTHALTEN IM DICHTSATZ

INCLUDED IN GASKET-SET
ENGINE LC4

690 ENDURO R 2012 <2012><EU><9703L8>
LUBRICATING SYSTEM

Pos Part Number Description Additional Text Quantity
1 0799060000 TAB WASHER DIN6799-RS 6,0 2.00
2 58038007755 STOP DISK 8,1 X 15X 0,5 4.00
3 75038001020 OIL PUMP GEAR 20-T 2.00
4 07984050100 AH SCREW DIN7984 M5X10 A2 2.00
5 75038002000 OIL PUMP SHAFT 07 1.00
6 0402251980 NEEDLEROL.DIN5402 NRA 2,5X19,8 2.00
7 0402251180 NEEDLE ROLLER DIN5402 2,5X11,8 2.00
8 77038011000 OILPUMP ROTOR 15MM G-164 1.00
9 59038011010 OILPUMP ROTOR CPL. 10MM G-73R 1.00
10 0025050166 HH collar screw M5x16 TX30 4.00
11 75038041200 oil filter cover 1.00
12 07700390261 O-RING 39,34X2,62 2.00
13* 76038041000 OILFILTER COVER 1.00
14* 76538034000 OIL PIPE 1.00
15* 75038046100 OIL FILTER SHORT 1.00
16 58038005100 OIL FILTER LONG 1.00
17 58038028000 VALVE PISTON D=10MM 1.00
18 58538023000 OIL PRES.SPRING 5 BAR RED 2001 1.00
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19 58038022000 CU-seal ring DIN7603-12X18X1.5 1.00
20 0908120153 threaded plug DIN 908 M12x1.5 DUKE 1.00
21 07701250151 O-RING 12,5X1,5 VITON V75 4.00
22 59038016100 OIL SCREEN 2.00
23 0770180020 o-ring 18.00x2.00 NBR70 2.00
24 59038017000 PLUG M20X1,5 WS=13 2.00
25 75038003000 OIL PUMP COVER 07 1.00
26 75038004000 OIL PUMP SHAFT 07 1.00
27 75032050001 OIL PUMP DRIVE WHEEL 07 1.00
28* 76038003000 OIL PUMP COVER 1.00
29* 0019050163S INT. TORX FLAT HEAD M5X16 8.8 2.00
30~ 0025060166S HH collar screw M6x16 TX30 SL 2.00
31* 61238091000 oil pressure switch "BITRON" 1.00
32 0603100141 sealing ring DIN 7603 10x14x1 ONLY FOR LC4 2.00
ADVENTURE
33" 58605083010 SCREW TORX M5X10 05 1.00
34~ 49007439000 CLAMP RSGU 15/12 1.00
35* 69008021080 clip nut M5 1.00
99 75038046110 OILFILTER SERVICE KIT 690 0.00

*= New part




